
 
CLIMATE CHANGE VULNERABILITY ASSESSMENT AND 

MITIGATION PLAN 
 

For 
 

 

VENTURA COUNTY 
WATERWORKS DISTRICT 

NO. 16 
 

PIRU WASTEWATER 
TREATMENT PLANT 
PIRU, CALIFORNIA 

  
Prepared by 

 
Pyramid Group International 

Laguna Hills, California 

 
  

 

 
 

for submission to 
 

California Regional 
Water Quality Control Board 

Los Angeles Region 
 

May 5, 2025 



Climate Action Plan i 

Piru Wastewater Treatment Plant 

Table of Contents 

1.0 INTRODUCTION ......................................................................................................................................... 1-1 

1.1 Background ................................................................................................................................................ 1-1 
[...]
5.0 IMPACTS TO PWTP .................................................................................................................................... 5-1 

5.1 Impacts to Water Quality .................................................................................................................................. 5-1 

5.2 Impact to Compliance ....................................................................................................................................... 5-1 

5.3 Impact to Collection System ........................................................................................................................... 5-1 

5.4 Impact from Power Outage ................................................................................................................................ 5-1 

5.5 Impact on Influent Flow .................................................................................................................................... 5-2 

6.0 SUMMARY ....................................................................................................................................................... 6-1 

7.0 REFERENCES ................................................................................................................................................... 7-1 

 

List of Figures 

Figure 1-1: Piru Wastewater Treatment Plant Schematic .................................................................................... 1-2 

Figure 1-2: Piru Wastewater Treatment Plant Aerial View ................................................................................. 1-3 

Figure 2-1: Location of the Piru Wastewater Treatment Plant ............................................................................ 2-5 

Figure 3-1: Annual Total Precipitation from 1896 to 2023 ................................................................................. 3-3 



Climate Action Plan ii 

Piru Wastewater Treatment Plant 

Figure 3-2: Monthly Average Precipitation from 2009 to 2004 .......................................................................... 3-4 

Figure 3-3: Annual Average Maximum Temperature from 1896 to 2023 .......................................................... 3-5 

Figure 3-4: Annual Average Minimum Temperature from 1896 to 2023 ........................................................... 3-5 

Figure 3-5: Monthly Average Maximum and Minimum Temperature from 2006 to 2024................................. 3-6 

Figure 3-6: Distance Between Piru Wastewater Treatment Plant and Pacific Ocean ......................................... 3-7 

Figure 3-7: Surrounding Area Hydrology Map ................................................................................................... 3-9 

Figure 3-8: Flood Map Showing Areas Vulnerable to Flooding from the 1% Annual Chance Flood and 0.2% 

Annual Chance Flood ........................................................................................................................................ 3-10 

Figure 3-9: Areas of Ventura County of Significant Fire Hazards .................................................................... 3-11 

Figure 3-10: Fire Hazard in Surrounding Areas ................................................................................................ 3-12 

Figure 3-11: Post Fire Debris in Surrounding Areas ......................................................................................... 3-13 

Figure 3-12: Landslide Inventory for PWTP ..................................................................................................... 3-14 

Figure 3-13: Separated Sections of Effluent Piping .......................................................................................... 3-15 

Figure 3-14: Muddied Creek as a Result of Spill .............................................................................................. 3-15 

Figure 4-1: Projected Change in Annual Precipitation ........................................................................................ 4-3 

Figure 4-2: Projected Change in Maximum 1-Day Precipitation ........................................................................ 4-4 

Figure 4-3: Projected Change in Short Term Return Precipitation Period .......................................................... 4-5 

Figure 4-4: Projected Change in Long Term Return Precipitation Period .......................................................... 4-5 

Figure 4-5: Projected Change in Maximum Length of Dry Spell ....................................................................... 4-6 

Figure 4-6: Projected Change in Annual Average Maximum Daily Temperature .............................................. 4-7 

Figure 4-7: Projected Change in Annual Average Minimum Daily Temperature............................................... 4-8 

Figure 4-8: Projected Change in Number of Extreme Heat Days ....................................................................... 4-9 

Figure 4-9: Projected Change in Number of Warm Nights ............................................................................... 4-10 

List of Tables 

Table 3.1: Summary of Historical Trends and Impacts to Piru Wastewater Treatment Plant ............................. 3-1 

Table 3.2: Summary of Hydrometeorological Data Sources ............................................................................... 3-2 

Table 4.1: Summary of Projected Hydrometeorological Impacts to PWTP ........................................................ 4-1 

Table 4.2: Summary of Climate Projection Data Sources ................................................................................... 4-2 

Table 4.3: Summary of Precipitation Data and Future Trends ............................................................................ 4-3 

Table 4.4: Summary of 1-Day Precipitation Data and Future Trends ................................................................. 4-4 

Table 4.5: Summary of Projected Change in Maximum Length of Dry Spell .................................................... 4-6 

Table 4.6: Summary of Annual Average Maximum Daily Temperature and Future Trends .............................. 4-7 

Table 4.7: Summary of Annual Average Minimum Daily Temperature and Future Trends .............................. 4-8 

Table 4.8: Projected Changes in Number of Extreme Heat Days ........................................................................ 4-9 

Table 4.9: Projected Change in Number of Warm Nights ................................................................................. 4-10 

Table 6.1: Summary of Impacts and Mitigation Strategies ................................................................................. 6-1 

 

 

 



Climate Action Plan 1-1 

Piru Wastewater Treatment Plant 

1.0  INTRODUCTION 

1.1  Background 

Ventura County Waterworks District No. 16 (District) provides domestic and some commercial wastewater collection, 

treatment, and disposal services for the town of Piru in an unincorporated area of Ventura County. The Piru Wastewater 

Treatment Plant (PWTP or Plant) is located at 2815 East Telegraph Road in Piru, California.  

Formed on May 8, 1972, the District encompasses 300 acres, including the Piru community, and provides sanitation services 

to over 400 customers. Up until March 2010, the District owned and managed a secondary wastewater treatment plant with 

a design capacity of 0.26 MGD (Million Gallons per Day). This was operated and maintained by Ventura Regional 

Sanitation District. In 2010 at the same site, the District constructed the PWTP with a design capacity of 0.5 MGD. The 

PWTP is operated and maintained by the District. 

1.1.1  PWTP Treatment Process 

The PWTP has a tertiary treatment capacity of an average daily dry weather flow of 500,000 gpd. Tertiary treatment at the 

Piru Treatment Plant consists of treating the secondary treated effluent to reduce the levels of chlorides and TDS present 

for meeting the discharge requirements. The secondary treated effluent from the clarifiers flows via gravity to the 

equalization basin.  

From the equalization basin, the secondary treated effluent is then pumped via the tertiary pump station to the tertiary 

treatment system. Tertiary treatment reduces the levels of chlorides and TDS through a desalination treatment known as 

electrochemical nano diffusion (END). END is a water treatment technology that combines elements of electrochemical 

cells, ion exchange membranes, and electrodialysis reversal (EDR) treatment. Prior to entering the END for desalination, 

the secondary treated effluent undergoes pre-treatment consisting of disinfection and filtration to reduce potential bio-

loading of the END system.       

As shown in Figure 1-1, the PWTP consists of an influent pump station, two vertical bar screens, two extended oxidation 

ditches, and two secondary clarifiers. In addition, an ozone disinfection unit, two multimedia filters, an END desalination 

unit, and two evaporation tanks for brine disposal will be constructed. 

Waste activated sludge from the secondary treatment is sent to two onsite aerobic digesters for digestion. Residual sludge 

from the digesters is dewatered by a belt press. Dewatered sludge is hauled off offsite to Toland Road Landfill, an authorized 

waste management Plant. 

Brine that is produced by the END desalination treatment is discharged into nearby evaporation tanks. The tanks consist of 

above ground galvanized steel tanks fitted with multiple non-woven membrane polyethylene liners and a leak detection 

system. Each tank has a rated storage capacity of 156,000 gallons. Each pond contains an operational volume of 70,000 

gallons, which accounts for the 6 inches of minimum level and 2 feet of freeboard required.  

Level-detecting instrumentation is mounted to each tank and wired to the local Programmable Local Controller (PLC) which 

communicates to the Supervisory Control and Data Acquisition (SCADA) system. In the event an instrument detects a high 

level, an alarm is transmitted to notify the Operators to assess the system. In the event an instrument detects a high-high 

level, the Desalination Treatment system is automatically commanded to shut down. 

For operation, there is a weather station for monitoring local weather conditions. The blowers are equipped with controls to 

ramp their speed (capacities) up and down based on production, target brine concentration, and weather conditions. During 

an Operator's weekly routine maintenance reviews, each pond is inspected to verify production efficacy, brine composition, 

level, and the system's integrity, particularly the liner assembly and its leak detection system. 

1.1.2  PWTP Planned Treatment Process Changes 

Currently, in the construction phase, the Piru Wastewater Treatment Plant will be upgraded to include tertiary treatment 

facilities for the effluent and the addition of a solids dewatering belt filter press system.  The project is being funded by a 

grant from Proposition 84, funding from the American Rescue Plan Act (ARPA), and available District funds.  

 



Climate Action Plan 1-2 

Piru Wastewater Treatment Plant 

Figure 1-1: Piru Wastewater Treatment Plant Schematic 

 

 

The State Water Board adopted the Water Quality Control Policy for Recycled Water (Recycled Water Policy) in 2018 and 

encourages the increased use of recycled water in California: 714,000 acre-feet per year (AFY) in 2015 to 1.5 million AFY 

by 2020 and to 2.5 million AFY by 2030.  

The Recycled Water Policy categorizes recycled water use as agricultural irrigation, landscape irrigation, golf course 

irrigation, commercial application, industrial application, geothermal energy production, non-potable uses, groundwater 

recharge, seawater intrusion barrier, reservoir water augmentation, raw water augmentation, and potable uses. 

The PWTP will be upgraded to a tertiary-level treatment system with ozone disinfection. When the District pursues offsite 

landscape irrigation and agricultural use, the District will be required to submit a Title 22 engineering report to the 

Department of Drinking Water for approval prior to the implementation of the recycled water applications. The requirements 

of Order R4-2023-0292 promote the need to develop and use recycled water. 

1.1.3  PWTP Surface Water Discharge 

The District is not discharging wastewater from PWTP to surface water.  

1.1.4  PWTP Groundwater Discharge 

With the upgrade to the PWTP, including ozone disinfection and belt press dewatering processes, the disinfected, tertiary-

treated wastewater will be discharged to the subsurface through two existing percolation ponds.   

Once completed, the District anticipates that the upgrade of the PWTP and the END/EDR system will provide an effluent 

that complies with all requirements in Title 22 of the California Code of Regulations (CCR) and all the effluent limitations 

set forth in Order R4-2023-0292. 



Climate Action Plan 2-3 

Piru Wastewater Treatment Plant 

Figure 1-2: Piru Wastewater Treatment Plant Aerial View 

 

 

 

1.1.5  PWTP Reclaimed Water Uses 

The PWTP will be upgraded to a tertiary-level treatment system with ozone disinfection. When the District pursues offsite 

landscape irrigation and agricultural use, a Title 22 engineering report will be provided to the Department of Drinking Water 

for approval prior to the implementation of the recycled water applications. 

2.0  PURPOSE 

2.1  Climate Action Plan 

Human activities over the past century have resulted in releases of large quantities of carbon dioxide and other greenhouse 

gases into the atmosphere, leading to the onset of significant changes in the earth's climate that will have substantial impacts 

on water resources, including water quality.  

More specifically, the various predicted alterations to temperatures and precipitation could significantly affect water 

supplies in our region, as drought periods become more severe and snowpack levels decrease, leading to depleted 

groundwater levels and decreasing amounts of imported water available to the region. 

In addition to water quantity, predicted changes to weather patterns and sea level could also drastically alter hydrological 

and ecosystem processes in the region. Such impacts could manifest in multiple ways, such as decreases in stream flow, 

reductions in, and changes to, aquatic habitats, increases in surface water temperature, increases in pollutant levels, 

sedimentation, and algal growth, and changes in salinity levels and acidification in coastal areas.  



Climate Action Plan 2-4 

Piru Wastewater Treatment Plant 

These impacts could affect many beneficial uses of our waters, including those protecting ecological habitats, recreational 

uses and commercial practices. Because preserving water quality is essential to protect both human populations and natural 

ecosystems, and to ensure their prosperity into the future, it is imperative to assess these impacts, and to develop strategies 

to adapt to the upcoming changes and mitigate their effects on water quality and on the beneficial uses of our waters. 

The Climate Change Vulnerability Assessment and Mitigation Plan (Climate Change Plan), herein, was prepared pursuant 

to the requirements in the General Requirements Section E.11 of Order R4-2023-0292 Waste Discharge Requirements 

issued to the PWTP by the Los Angeles Regional Water Quality Control Board (LARWQCB).  

Under General Requirements Section E.11 of Order R4-2023-0292, the District is required to consider the impacts of climate 

change as they affect the operation of the PWTP due to flooding, wildfire, or other climate-related changes. Furthermore, 

the District is required to develop a Climate Change Plan to assess and manage climate change-related effects that may 

impact PWTP’s operation, water supplies, its collection system, and water quality, including any projected changes to the 